CITY OF ORLANDO, FLORIDA

BOND DISCLOSURE
SUPPLEMENT

- --:t@?:- - ”_ -
sl = TR nrt “ar
- e, e
O e e B | T
QLT r = agg ! _
= ==
17 =
1~ Z =]
B
* =
i SR
_*-.
:-;_‘;.I"'- \.".‘.',,

r
-*"};-'.,'r"

wd

| 2
. o




On the Cover

A view of Orlando’s skyline shows the extent of the City’s tree canopy.
Trees provide many aesthetic and ecological benefits to the community.
They add variety, color and character to our landscape while helping to
remove air pollutants, sequester carbon dioxide and control soil erosion. A
healthy free canopy reduces the urban “heat island” effect. Saving energy
by minimizing the cooling needs of the community.



BOND DISCLOSURE
SUPPLEMENT

City of Orlando, Florida

For the Fiscal Year Ended September 30, 2007
[...]
that reflects the proportionate cost of construction of the distribution system. In the first year of the agreement, the
fee is $3,600 per acre committed and in each subsequent year the fee is reduced by 5%.

The City and Orange County are obligated to deliver water of a quality appropriate for irrigation of crops as
determined by independent horticultural scientists. Delivery of water of unacceptable quality may result in
termination of the agreements with no liability on the part of the customers for the aforementioned termination fee. If
a customer is able to demonstrate that the volume of water contracted for will reduce the productivity of his land, his
volume will be revised to a lesser volume which the grower is able to demonstrate is compatible with the use of the
land existing on the date the agreement is signed. Each customer has the right to restrict or refuse the use of
reclaimed water for up to four weeks per year, no more than two of which may be consecutive. The agreements allow
for non-performance or modification of performance by either party in the event of unforeseen circumstances or
circumstances not in the control of the parties such as governmental acts, flooding or failure of the transmission or
distribution system for reasons beyond the City's and Orange County's control.

Reclaimed water distributed to the customers may be used only in a manner that is consistent with State and
Federal regulations. Specifically, the water may be used for irrigation of crops, surface storage, and frost protection.
With permission of the FDEP, the water may be used at sites other than citrus groves. Reclaimed water may not be
discharged directly into surface waters of the State of Florida. Customers are required to install and maintain
irrigation systems capable of receiving the reclaimed water and preventing backflow into the Conserv II reclaimed
water distribution system. The City and Orange County have agreed to indemnify the customers for damages arising
out of adverse human health effects caused by exposure to the areas in which reclaimed water is being used or by

B-27



CITY OF ORLANDO, FLORIDA

consumption of products grown in those areas. Indemnification is conditioned upon the customers’ compliance with
all reasonable restrictions on use established by the City and Orange County.

Properties served by the Water Conserv Il Water Reuse System Project in Lake County require a
conditional use permit ("CUP") under the County's Zoning Code. Participating customers must obtain a CUP for
those parcels that are included in the agreements. All of the participating customers in Lake County have received
their CUPs. The City and Orange County have agreed to comply with the conditions set forth in the CUPs, including
the implementation of a groundwater-monitoring program. Groundwater monitoring wells have been installed at
alternate application sites that have been approved by FDEP and Lake County. Samples are collected quarterly and
routinely analyzed for specific parameters.

The City and Orange County purchased approximately 500 acres of land southeast of the Distribution
Center in 1992, for the expansion of the RIB system for the Water Conserv Il Water Reuse System Project. Through
the efforts primarily of Orange County staff, proposals were sought for a private company to construct a 36-hole
championship golf course, which would incorporate a number of RIB’s into the facility. On February 7, 1994, the
City and Orange County entered into a 30-year lease agreement with Team Classic Golf Services, Inc. Under the
terms of the agreement, Team Classic would construct and operate the golf facility (Orange County National Golf
Course) which has, as one of its requirements, the ability to dispose of up to 5 million gallons of reclaimed water per
day. This concept increases the diversification of effluent disposal techniques while minimizing capital costs to the
City and Orange County. Construction of this golf facility was completed in February 1999.

In 2000, the City and Orange County purchased 2,400 acres of land from Hi-Acres in Lake County. These
parcels, which were under previous grower’s agreement for irrigation, will provide further flexibility for the wet
weather disposal capacity for the Water Conserv 11 Water Reuse System Project. The land will be used in the future
for some combination of RIB systems and agricultural irrigation. The first series of RIBs to be constructed on the
property were completed in late 2004.

City Contracts

The City has entered into reclaimed water agreements with other major users in the City that are not part of
the Water Conserv Il Water Reuse System Project joint facilities. One of the users, MetroWest, accepts and uses up
to 1.5 MGD of reclaimed water on its golf course and median green spaces. In addition, the City is supplying
reclaimed water to Valencia Community College, Universal Studios, and other users in the area. Total reclaimed
water usage for these customers is approximately 2.25 MGD and is expected to increase as the system is expanded.

Growth Potential and Limitations

The ability to expand the Conserv II Plant treatment capacity is directly related to the ability to continue to
find additional customers to be connected to the distribution network or to the development of additional RIBs.

The City and Orange County have completed the construction of the first Water Conserv Il Water Reuse
System Project RIBs in Lake County. The Lake County Planning and Zoning Board and the Lake County
Commission have both approved the construction which was commenced in early 2003. Construction of these RIB
sites will add additional wet-weather capacity to the system, further ensuring the City’s ability to provide service
during extreme weather conditions.

As with the Conserv I system, the City has been working with the St. Johns River Water Management
District to evaluate the possibility of developing a regional reclaimed water irrigation system in western Orange and
eastern Lake Counties. The City and Orange County have met with several public and private utility providers in the
area to ascertain potential reclaimed water needs. From preliminary discussions, it appears that the area may have an
immediate demand as high as 12 MGD for irrigation quality water.

B-28



CITY OF ORLANDO, FLORIDA

IRON BRIDGE SERVICE AREA

The Iron Bridge Plant is a regional wastewater treatment facility, which serves the east and central portions
of the City, unincorporated areas of Orange and Seminole Counties, and portions of the Cities of Casselberry,
Maitland, and Winter Park. There is sufficient capacity at the Iron Bridge Plant to meet the wastewater needs for the
Iron Bridge service area through build-out.

The Iron Bridge Plant is a 40 MGD advanced wastewater treatment plant, which employs two different
effluent disposal means (wasteload allocation limit on the discharge to the Little Econlockhatchee River and
performance standards for the Artificial Wetlands Facility which flows ultimately to the St. Johns River). The
original plant (24 MGD) was designed with nineteen trains of air-driven rotating biological contactors ("RBCs") as
the main treatment process. This facility was later down rated to 16 MGD as a result of operational difficulties, and
the lost capacity was replaced with an improved biological nutrient removal system which was completely funded by
federal grants (see “Growth Potential and Limitations” below). The Iron Bridge Plant was expanded to 40 MGD with
the expanded liquid treatment train becoming operational in November 1989. The expansion provides
growth-oriented capacity to the cities of Orlando and Winter Park and Seminole County.

The Iron Bridge Plant is located off Alafaya Trail northwest of the University of Central Florida campus in
south Seminole County. The plant utilizes the following proven processes:

40 MGD Facility

Pretreatment by screening and grit removal
Flow equalization

Fermentation

1*" anoxic zone

Aeration zone

2nd anoxic zone

2" aerobic zone

Secondary clarification

Deep Bed filtration
Chlorination/Dechlorination

Post aeration

Sludge thickening and chemical conditioning
Lime stabilization and dewatering
Chemical addition

Standby power generation

Two different effluent outfalls service the Iron Bridge Plant. The original facility had an NPDES permitted
discharge of 24 MGD which provided for both concentration and total pounds per day restrictions on the effluent
discharged to the Little Econlockhatchee River. To allow for expansion of the Iron Bridge Plant, the City designed
and constructed a 20 MGD Wetlands treatment facility on a 1,200-acre site near Christmas, Florida. A 16-mile, 48-
inch force main was constructed to transmit the treated effluent from the Iron Bridge Plant to the head of the cell-
oriented wetlands. The Wetlands were developed with a series of cells divided by earthen berms and planted with
different wetland vegetation to create three separate wetlands communities, which provide the nitrogen and
phosphorous removal. The Wetlands have been operating well within the anticipated performance guidelines since it
became operational in September 1987. An indication of the positive performance of the Wetlands is the fact that
FDEP increased the permitted capacity of the Wetlands from the initial level of 8 MGD to 20 MGD during the
1990’s and in 2001 re-rated the capacity of the Wetlands from 20 MGD to 35 MGD.

B-29



CITY OF ORLANDO, FLORIDA

Available Treatment Capacity

The following table compares the historical and projected wastewater demand for wastewater treatment

capacity:
IRON BRIDGE PLANT
Historic and Projected Treatment Capacity and Influent Flows
(in MGD)
Projected
2004 2005 2006 2009
City:
Permitted Capacity 20.7 20.7 20.7 20.7
Actual/Projected Demand (1) 14.0 16.5 11.4 10.1
Remaining Capacity 6.7 4.2 93 10.
Total System:
Permitted Capacity 40.0 40.0 40.0 40.0
Actual/Projected Demand (1) 26.8 29.8 22.5 . 20.4
Remaining Capacity 13.2 10.2 17.5 20. 19.6
(1) Wastewater flows based on calendar year annual average daily flow. Reductions in flow are associated with changes in

inflow and infiltration amounts due to City maintenance efforts and decreased rainfall. Future flow is projected to

increase by 2.5% per annum.

Note: The 2004 and 2005 flow values are elevated due to heavy rainfall from three (3) hurricanes and the heavy 2005

storms.
Source: City of Orlando Wastewater Division

Performance Standards and Compliance

Each of the outfalls for the treated effluent from the Iron Bridge Plant (the Little Econlockhatchee River and
the constructed Wetlands) has separate performance standards/limitations. The FDEP has issued an operating permit
rating the treatment facility to 40 MGD. The City's NPDES permit from the USEPA, which was based on the
original wasteload allocation requirements and the projected degree of treatment which would take place in the
Wetlands, has also been revised. FDEP recently issued the City a new five-year combined Operating NPDES Permit
with an effective date of April 23, 2003, and an expiration date of April 23, 2008. The City has applied for a
renewal of the operating permit for the Iron Bridge Plant in a timely manner (i.e. 180 days prior to the expiration

date).

B-30



CITY OF ORLANDO, FLORIDA

The following tables demonstrate the standards and actual performance against FDEP's standards for the
Iron Bridge Plant for both of its outfalls (the Little Econlockhatchee River Outfall and the Wetlands Outfall into the
St. Johns River) for the twelve-month period ended September 30, 2007.

IRON BRIDGE PLANT
Little Econlockhatchee River Outfall

Effluent(1) CBOD(2) TSS(@3) TN(4) TP(S)
Flow Average Average Average Average
MGD mg/1(6) Ibs/day mg/1 Ibs/da mg/l lbs/day mg/l Ilbs/day
y

October 2006 5.95 0.90 45 <1.0 43 2.00 99 0.20 10
November 6.35 0.83 45 <1.0 41 1.90 100 0.34 18
December 7.25 1.02 62 <1.0 34 1.88 113 0.39 24
January 2007 7.39 1.04 64 <1.0 40 2.15 130 0.37 23
February 7.14 1.39 83 <1.0 46 2.34 150 0.33 20
March 6.97 1.07 62 <1.0 40 2.42 140 0.34 20
April 6.70 0.87 48 <1.0 34 2.58 144 0.22 12
May 6.68 0.80 45 <1.0 37 2.04 114 0.22 12
June 6.96 0.92 54 <1.0 54 2.29 133 0.24 14
July 7.31 0.91 57 <1.0 72 2.56 157 0.26 16
August 7.15 1.40 79 <1.0 104 2.62 155 0.31 19
September2007 7.13 0.88 52 <1.0 165 1.80 107 0.28 17
Average 6.92 1.00 58 <1.0 59 2.23 129 0.29 17
FDEP Stds (7) 28.00 4.28 1,000 17.2 4,000 3.08 720 0.75 220

(1) Fluctuations in flow over the course of twelve months are due to intrasystem flow diversion and seasonal rainfall

fluctuation.

2) CBOD - Carbonaceous Biochemical Oxygen Demand

A3) TSS - Total Suspended Solids

4) TN - Total Nitrogen

5) TP - Total Phosphorous

(6) mg/l - milligrams per liter

7 States the upper limits (annual average) of acceptable performance as determined by FDEP.

Source: City of Orlando Wastewater Division

B-31



CITY OF ORLANDO, FLORIDA

IRON BRIDGE PLANT

LITTLE ECON RIVER
AND ST. JOHNS RIVER
ST. JOHNS RIVER WETLANDS OUTFALL COMBINED
OUTFALLS(1)
Influent Eff TN(2) Eff TP(3) TNQ2) TP(3)

Flow Average Average Average Average Average Average

MGD mg/1(4) Ibs/day mg/l Ibs/day Ibs/day Ibs/day
October 2006 14.6 0.85 95 0.08 9 202 19
November 12.1 0.71 71 0.07 6 171 24
December 13.1 1.22 84 0.21 16 197 40
January 2007 13.9 0.61 70 0.14 16 201 39
February 13.3 0.65 72 0.10 12 222 31
March 11.7 0.80 74 0.11 11 214 31
April 10.7 0.80 76 0.04 4 220 16
May 10.1 1.24 104 0.05 5 218 17
June 11.5 1.68 162 0.08 8 295 22
July 12.5 1.10 126 0.04 4 284 21
August 13.2 1.10 124 0.04 5 279 24
September 2007 13.3 1.10 133 0.03 4 240 20
Average 12.5 0.99 99 0.08 8 229 25
FDEP Standards 35.00 2.31 674 0.20 58 780 220
(%)

(1) The average Ibs/day is measured on a daily total basis and thus, the sum of the average total per outfall may not always equal
the average combined totals.

(2) TN - Total Nitrogen

(3) TP - Total Phosphorous

(4) mg/l - milligrams per liter

(5) States the upper limits (annual average) of acceptable performance as determined by FDEP.

Source: City of Orlando Wastewater Division.

Major Wholesale Customers and Interlocal Agreements

The City and its five governmental entity partners (Orange and Seminole Counties and the Cities of
Casselberry, Maitland and Winter Park) have entered into various interlocal agreements related to the acceptance,
treatment, and disposal of wastewater at the Iron Bridge Plant. The City has also entered into an interlocal agreement
with the South Seminole & North Orange County Wastewater Transmission Authority (the "Transmission
Authority"), which accepts wastewater from its participants and transmits it to the Iron Bridge Plant. The agreements
are essentially uniform in nature as to the procedure for allocation of capacity at the plant and payment for said
capacity. Because the Iron Bridge Plant is located in Seminole County, the agreement with Seminole County has
specific provisions providing for payments in lieu of taxes, special zoning provisions, and a requirement for a
$1,000,000 letter of credit to ensure environmental protection. The agreements set out the amount of capacity for
each party and provide a formula for temporary and permanent reallocation. The entities' proportional share of
allocated capacity is shown on the following table:

B-32



CITY OF ORLANDO, FLORIDA

DISTRIBUTION OF IRON BRIDGE CAPACITY

28 MGD Expansion-12MGD Total

Contributor MGD % MGD % MGD %
City of Orlando 14.6625 52.367 6.00 50.00 20.662 51.656
Seminole County 3.2555 11.627 5.25 43.75 8.506 21.265
Orange County 0.3750 1.339 0.00 00.00 0.375 0.937
City of Casselberry 3.3950 12.125 0.00 00.00 3.395 8.487
City of Maitland 1.1000 3.928 0.00 00.00 1.100 2.75
City of Winter Park 5.2120 18.614 _0.75 6.25 5.962 14.905
TOTAL 28.0000 100.000 12.00 100.00 40.000 100.000

Source: City of Orlando Wastewater Division.

The following schedule reflects the average daily flows, over the twelve-month period ended September
30, 2007, of the various participants in the Iron Bridge Plant: